
stroj
made for garden

5654



poz.	 obj. číslo	 Description	 QTY
1	 565400001	 Clutch lever	 1
2	 565400002	 upper handle	 1
3	 565400003	 clutch cord	 1
4	 565400004	 stopper	 1
5	 565400005	 hexagonal screwM6X30 	 5
6	 565400006	 hexagonal screwM6X40 	 1
7	 565400007	 locknutM6	 19
8	 565400008	 nob	 4
9	 565400009	 coach boltM6X35 	 4
10	 565400010	 lower handle	 1
11	 565400011	 starter handle hook	 1
12	 565400012	 engine	 1
13	 565400013	 scaleboard	 1
14	 565400014	 grass bag	 1
15	 565400015	 wheel cover	 4
16	 565400016	 locknutM8	 8
17	 565400017	 flat washerØ81	 10
18	 565400018	 wheel bush	 4
19	 565400019	 wheel	 4
20	 565400020	 bearing	 4
21	 565400021	 flat washerØ6	 16
22	 565400022	 driving pulley	 1
23	 565400023	 allen screwM8X16	 1
24	 565400024	 belt limit lever	 1
25	 565400025	 flat key35x5x5	 1
26	 565400026	 spring washerØ8	 6
27	 565400027	 PTO sleeve	 1
28	 565400028	 backboard	 1
29	 565400029	 left torsional spring	 1
30	 565400030	 right torsional spring	 1
31	 565400031	 backboard shaft	 1
32	 565400032	 tension shaft	 1
33	 565400033	 hexagonal screwM6X20 	 20
34	 565400034	 right sheathing	 1
35	 565400035	 right big cover board	 1
36	 565400036	 rear wheel shaft	 2
37	 565400037	 right small cover board	 1

poz.	 obj. číslo	 Description	 QTY
38	 565400038	 self-tapping screwST4.2X13	 14
39	 565400039	 washer	 2
40	 565400040	 deck	 1
41	 565400041	 clapboard	 1
42	 565400042	 hexagonal screwM8X16 	 5
43	 565400043	 left big cover board	 1
44	 565400044	  left small cover board	 1
45	 565400045	 fixing shaft	 1
46	 565400046	 right sheathing	 1
47	 565400047	 V belt	 1
	 565400048	 belt cover	 1
49	 565400049	 hexagonal screwM6x10 	 1
50	 565400050	 extension spring	 1
51	 565400051	 settled cord bracketM6x40	 1
52	 565400052	 hexagonal screw 	 1
53	 565400053	 tension lever	 1
54	 565400054	 cushion	 1
55	 565400055	 left pulley	 2
56	 565400056	 pulley bush	 1
57	 565400057	 bearing17X40X12 	 1
58	 565400058	 tension pulley bush 	 1
59	 565400059	 tension pulley	 1
60	 565400060	 hexagonal screwM8X35 	 1
61	 565400061	 washer 	 2
62	 565400062	 hexagonal screwM6X60 	 1
63	 565400063	 driven pulley 	 1
64	 565400064	 allen screwM6X25 	 2
65	 565400065	 bearing base 	 2
66	 565400066	 bearing15X35X11 	 2
67	 565400067	 locknutM18 	 2
68	 565400068	  washer 	 2
69	 565400069	 dust catcher 	 2
70	 565400070	 blade shaft 	 1
71	 565400071	 blade 	 18
72	 565400072	 blade sleeve	 17
73	 565400073	 fixed block	 1
74	 565400074	 front_wheel shaft	 1

poz.	 obj. číslo	 Description	 QTY
75	 565400075	 flat washerØ12	 2
76	 565400076	 governor arm	 1
77	 565400077	  governor lever	 1
78	 565400078	 governor handl 	 1
79	 565400079	 latch hook 	 1
80	 565400080	 torsional spring	 1
81	 565400081	  trigger	 1
82	 565400082	 spring pinØ3 	 1
83	 565400083	  hold_down plate	 2
84	 565400084	 washer	 1



motor
made for garden

5654



poz.	 obj. číslo	 Description	 QTY
1	 565401001	 Handle 	 1
2	 565401002	 Starter housing	 1
3	 565401003	 Recoil spring	 1
4	 565401004	 Starting pulley	 1
5	 565401005	 Rope	 1
6	 565401006	 Return springa	 2
7	 565401007	 Pawl	 2
8	 565401008	 snap spring 	 1
9	 565401009	 Drive plate 	 1
10	 565401010	 Plate Bolt	 1
11	 565401011	 Hexagon bolt with flange M6×12	 9
12	 565401012	 Flywheel housing	 1
13	 565401013	 Hexagon bolt with flange M6×10	 4
14	 565401014	 Cross  Head Screw ST4.9×16	 1
15	 565401015	 Switch	 1
16	 565401016	 Panel	 1
17	 565401017	 Nut   M12	 1
18	 565401018	 Starter bowl	 1
19	 565401019	 Fan	 1
20	 565401020	 Flywheel 	 1
21	 565401021	 spring	 1
22	 565401022	 Governor Level	 1
23	 565401023	 Governor arm	 1
24	 565401024	 Hexagon bolt with flange M6×8	 5
25	 565401025	 Governor Base	 1
26	 565401026	 Governor spring	 1
27	 565401027	 Governor   shaft	 1
28	 565401028	 flat washer	 1
29	 565401029	 Spring Pin	 1
30	 565401030	 hexagon flange nuts M6	 2
31	 565401031	 Oil seal 	 2
32	 565401032	 Front deflector plate	 1
33	 565401033	 Back deflector plate	 1
34	 565401034	 Crankcase	 1
35	 565401035	 Drain plug boltM10X16	 2
36	 565401036	 flat washer 	 2
37	 565401037	 ball bearing6203	 1

poz.	 obj. číslo	 Description	 QTY
38	 565401038	 locating pin 	 4
39	 565401039	 Governor shaft clip	 1
40	 565401040	 Governor shaft	 1
41	 565401041	 Governor gear	 1
42	 565401042	 woodruff key 	 1
43	 565401043	 Centrifugal weight shaft	 2
44	 565401044	 Centrifugal weight	 2
45	 565401045	 flat washer	 1
46	 565401046	 Governor cover	 1
47	 565401047	 Crankshaft 	 1
48	 565401048	 Crankcase gasket	 1
49	 565401049	 flat key 	 1
50	 565401050	 Ball bearing6303	 1
51	 565401051	 Dip stick	 1
52	 565401052	 Dip stick wasker	 2
53	 565401053	 Crankcase cover	 1
54	 565401054	 Hexagon bolt with flange M6×25	 6
55	 565401055	 Oil cap	 1
56	 565401056	 Connecting rod 	 1
57	 565401057	 Camshaft assembly	 1
58	 565401058	 Piston pin	 1
59	 565401059	 Piston pin clip	 2
60	 565401060	 Piston	 1
61	 565401061	 Piston ring sets	 1
62	 565401062	 Exhaust valve	 1
63	 565401063	 Intake valve	 1
64	 565401064	 Cylinder gasket	 1
65	 565401065	 Muffler gasket	 1
66	 565401066	 stud bolt 	 2
67	 565401067	 hexagon flange nuts M8	 2
68	 565401068	 Muffler	 1
69	 565401069	 Muffler  Cover	 1
70	 565401070	 Cylinder head cover gasket	 1
71	 565401071	 Cylinder head cover 	 1
72	 565401072	 crimp terminal 	 1
73	 565401073	 rocker arm	 1
74	 565401074	 rocker arm shaft	 2

poz.	 obj. číslo	 Description	 QTY
75	 565401075	 retaining ring	 2
76	 565401076	 valve-spring retainer 	 2
77	 565401077	 Valve spring	 2
78	 565401078	 Push rod	 2
79	 565401079	 intake valve seal	 1
80	 565401080	 Spark plug	 1
81	 565401081	 Cylinder head comp	 1
82	 565401082	 stud bolt	 2
83	 565401083	 Insulator packing	 1
84	 565401084	 Carburetor insulator	 1
85	 565401085	 Carburetor washer	 1
86	 565401086	 Carburetor assembly	 1
87	 565401087	 Air cleaner seal	 1
88	 565401088	 Breather tube	 1
89	 565401089	 hexagon flange nuts M6	 2
90	 565401090	 Air cleaner case comp	 1
91	 565401091	 Air filter holder	 1
92	 565401092	 Aie filter	 1
93	 565401093	 Air cleaner cover comp	 1
94	 565401094	 Air filter bolt	 2
95	 565401095	 Snap spring  	 2
96	 565401096	 Fuel pipe	 2
97	 565401097	 Fuel cock	 1
98	 565401098	 Cross Recess Head Screw 1
99	 565401099	 fuel tank cap	 1
100	 565401100	 Fuel filter	 1
101	 565401101	 fuel tank  	 1
102	 565401102	 Cylinder deflector palte	 1
103	 565401103	 Valve lifter	 2
104	 565401104	 Hexagon bolt with flange M8×55	 4
105	 565401105	 Ignitor comp	 1
106	 565401106	 Hexagon bolt with flange M6×20	 2
107	 565401107	 Flameout wire	 1


